


Air 300 Standing Hip

ITEM | PART # |[DESCRIPTION ITEM | PART # |DESCRIPTION
1 265058 |TOP COVER 63 265432 |LOCKING BUTTON HEAD SCREW
2 9228 HX ELAS LCK NUT 3/8-16 ZP 64 265431 |LOCKING FENDER WASHER
3 135050 |FLANGE BEARING 1" I.D. 65 9111 SHCS #10-24 X 3/8 7P
4 9201 HHCS 3/8-16 X1 ZP 66 115055 |WASHER-UPHOLSTERY ROLLER
5 260949 |UPPERFRM P 67 110850 |ROLLER CUSHION
6 155422 |SINGLE HEAD CLIP 68 705302 |DECAL-KEISER, SMALL
7 265301 |INCREASE DECAL 71 265055 |BEVEL WASHER
8 265000 |FLAIRED OILER TUBE 72 265433 |SS FENDER WASHER 3/8
9 265400 |FELT WIPER 73 9110 BHHSCS 3/8-16 X 3/4 SS
10 265401 |SNAP BUSHING 74 265423 |GEAR - STEP
11 265060 |FRONT COVER 75 262180 |PIVOT SHAFT - STEP
12 262242 |PIVOT SHAFT - LEVEL ARM 76 260912 |STEP P
13 260942 |LREARFRM C 77 260861 |STEP ASSY
14 260944 |LARM C 81 260915 |EXARM C
15 115021 |THUMB BUTTON CAP 82 175500 |SPRING-PLUNGER
16 115433 |GRIP SLEEVE 83 172180 |PLUNGER
17 265300 |DECREASE DECAL 84 115054 |PLASTIC-CAP, 2" SQUARE
18 9015 SOCKSET SCR 8-32X3/16  ZP 85 9357 INT TTH LCK WSHR 1/4  ZP
21 262182 |PIVOT SHAFT - FOLLOWERS 86 9150 HHCS 1/4-20 X 1/2  ZP
22 9001 SPRING PIN 3/16 X 1/2  ZP 87 260952 |[LBOTFRM C
23 260921 |LEVELARM P 91 265421 |RACK - STEP
24 260922 |FOLLOWER ARM P 92 9351 SAE FLAT WASHER 5/16 ZP
25 115052 |FLANGE BEARING - .63 I.D. 93 9177 HHCS 5/16-18 X 1-3/4 ZP
26 9204 HHCS 3/8-16 X 1-3/4 ZP 94 260954 |CTRBOTFRM C
27 145420 |CAM FOLLOWER 95 115305 |DECAL “SERIAL #"
31 9227 HX REV LCK NUT 3/8-16 ZP 96 105423 |BUMPER - MOLDED GLIDE
32 135056 |PLASTIC CAP 1.5”" SQUARE 97 9279 HWH TFTDC 5/16 -18X3/4 ZP
33 115404 |HOLE PLUG 1.0 101 9207 HHCS 3/8-16 X 2-1/2  ZP
34 9276 FILLISTER SMS TYPE B 102 9353 ACFT WSHR 5/16
35 9205 HHCS 3/8-16 X2 ZP 103 9180 HHCS 5/16-18 X 2-1/2
36 9355 ACFT WSHER 3/8 ZP 104 260953 |R BOT FRM
37 260945 |RARM C 105 265302 |INSTRUCTIONAL PLACARD
38 115310 |CHROME POLISH DECAL 106 110812 |THUMB BUTTON VALVE
41 265059 |BACK COVER 107 265320 |AIR HOSE - LEFT -
42 265061 |SIDE COVER 111 265325 |AIR HOSE-L BTN/MUFF
43 260941 |RREARFRM C 112 265319 |AIR HOSE - LEFT +
44 9103 SHCS 3/8-16 X 1-3/4 7P 113 8052 CONNECTOR BARB X 1/8
45 261949 |CLAMP BAR-CAM P 114 115336 |EXHAUST MUFFLER 1/8
46 260919 |CAM P 115 260894 |MANIFOLD - INCREASE
47 260943 |RFRONTFRM C 116 9997 COMPRESSALIGN NUT - 3/8
51 115051 |FLANGE BEARING - .5 I.D. 117 115060 |WHITE FLOW RESTRICTOR
52 9127 SHSB 1/2 X1 ZP 121 9998 COMPRESSALIGN NUT-1/4
53 260863 |PLATFORM ASSY 122 260895 |MANIFOLD - AIR SYSTEM
54 9231 HX JAM NUT 3/4-10 ZP 123 115423 |PLASTIC TIE - 8 IN. BLK
55 115005 |CLEVIS - 2.5 124 265326 |AIR HOSE-R BTN/MUFF
56 260963 |EXERCISE SFT. P 125 265322 |AIR HOSE - RIGHT
57 260804 |ASSY INDEX COVER 126 9278 HWHSTS #10 X 3/4 ZP
58 265402 |INDEX TAPE 127 265321 |AIR HOSE - RIGHT -
61 265054 |CYL BEARING 131 265324 |AIR HOSE - FILTER TO TEE
62 175420 |BLACK KNOB 132 265318 |AIR HOSE - TANK/ BUTTON




Air 300 Standing Hip

ITEM | PART # |[DESCRIPTION

133 215421 |CABLE CLAMP 3/8

134 9226|HX ELAS LCK NUT 5/16-18 ZP
135 135318| TANK - 135 CUBIC INCH P
136 8176/FEM ELBOW 1/4

137 9984 |HX ELAS LCK NUT #6-32 ZP
141 260803|100 PSI GAGE ASSY

142 9275|PHSTS TF PHLPS #6x1/2 ZP
143 265314|AIR HOSE - TANK/GAUGE
144 8150/ MALE ELBOW 1/4 X 1/8

145 8230|ADAPTER TEE 1/4 X 1/8

146 8078 MALE CONNECTOR 3/8 X 1/8
147 265313|AIR HOSE - TANK/CYL

151 8153|MALE ELBOW 3/8 X 1/4

152 115321 |FILTER - 20 MICRON

153 8475|LONG NIPPLE 1/4 X 2

154 265430/ SNAP BUSHING 1"

156 115448|NUT & SLEEVE ASSY 1/4 C

157 115429 |PLASTIC TIE-10 INCH RED

161 8079|MALE CONNECTOR 3/8 X 1/4

162 135316|CYLINDER - 2.5 X 12

163 115318 EXHAUST MUFFLER 3/8

164 115343|HOSE

165 110896|Q.D. MALE, 90 DEG

166 125303|FLANGE DECAL




